


PART LIST

PART

1 A 8

2 B 4

3 C 10

4 D 6

5 E 13

6 F 26

7 G

H

2

2

DESCRIPTION

Headend M6 x 16mm JCBC Screw

Footend M6 x 50mm JCBC Screw

Side Support M6 Nut

Side Frame M6 x 35mm JCBC Screw

Mid Support Double Slat Cap

Base Leg Single Slat Cap

Slat M8 x 50mm JCBC Screw

M8 Nut

DESCRIPTION QTY

HARDWARE LIST (FOUND IN BOX 1)

PART

**M4 Allen Key & M5 Allen Key provided

Step 1: Fix the Side Support (3) to the Headend (1) and Footend (2) using hardware part (A), but do not fully tighten the

screw yet.

DO NOT use any power tools as this may damage the frame and will invalidate any claim.

1

1

2

2

1

3

26

Qty

1

1

2

2

2

1

3

BOX

I 4Finial

Page 2 of 4

Small Allen Key

A

A

1

3

1

52

4 3 6 7



Step 2: Place the side frame (4) at the bottom of the side support (3) and tightly secure using hardware parts (B) and (C).

DO NOT use any power tools as this may damage the frame and will invalidate any claim.

Step 3: Place the mid support (5) on top of both side frames (4) and tightly secure using hardware parts (G) and (H).

DO NOT use any power tools as this may damage the frame and will invalidate any claim.

Step 4: Fit the base legs (6) to the mid support (5) according to the holes at the side using hardware parts (C) and (D)

DO NOT use any power tools as this may damage the frame and will invalidate any claim.

B

C

Small
Allen Key

1

4
3

G

Big Allen
Key

4
5

H

D

D

C

Small Allen
Key

Base Leg

C

5

6

Page 3 of 4



Step 5: Push hardware part (E) into the mid support (5), then place hardware part (F) onto the end of each slat (7).

DO NOT use any power tools as this may damage the frame and will invalidate any claim.

Step 6: Insert the slats (7) to hardware part (E) and press firmly into the side supports (3). Finally insert hardware part (I) to the

headend (1) and footend (2).

DO NOT use any power tools as this may damage the frame and will invalidate any claim.

Page 4 of 4

E

5

F

7

I

I

I

7
1

73

5

E

F


	Page 1
	Page 2
	Page 3
	Page 4

